(e

ACHTUNG!!
Nach Demontage Mutter tauschen

WARNING!
Replace nut after disassembling

®

SIEHE SETTING LISTE
SEE SETTING LIST

W (@0
®

(

(

Teile mit
Parts with

450 SMR 2026 <2026><EU><F8403Z0>
FRONT FORK DISASSEMBLED

~
Pos Part Number Description Additional Text Quantity
1 486022248 Axle clamp ri. With inner tube 1.00
2 48602223S Axle clamp le. With inner tube 1.00
3 48602096 fork outer tube 49.13x577 dt54 2.00
4 S$809900048S0000 main spring (43.8) 5.2-450 for 0.00
4 S809900047S0000 main spring (43.8) 5.0-450 for 0.00
4 S$809900046S0000 main spring (43.8) 4.8-450 for 0.00
5 48600456 Washer 35x43x2,5 plastic 0.00
5 48600457 Preload bush 35x43x3,5 0.00
5 48600458 Washer 35x43x1,5 plastic 0.00
6 S043400000S0300 Basevalve cpl. 2.00
7 S418900003S0100 Pressure tank M38x0.5 cmpl. 2.00

69042



8 S$53360000500000 Tube 35x38x267 2.00
9 48600752 Washer 33,5x38x1,5 2.00
10 $82890000200000 Spring seat 33.5x44.5x18.5 2.00
11 $82890000500000 Spring pad D44 Clip 2.00
12 S639200001000FA Fork protection ring 59,8mm 2.00
13 R14047T Guide bushing set fork 48mm 0.00
14 RP10048T Seal kit 48mm SKF black 0.00
15 48602007 Stroke indicator 48mm red 2.00
16 S501200025S0000 pistonrod 12,0x380,55 cpl. 2.00
17 48602128 Nut M6 h5,4 SW10 2.00
18 40540486 Nut M6x0,5 h6,5 WAF 10 rebound 2.00
19 RP10054T Repair kit piston CC spring fo 0.00
20 48600578S Spring (13,9) 37-32 rebound cp 2.00
21 S408800002S0000 Screw cap M24.5x1 cmpl. 2.00
23 48601484S Adjustment screw slot M20x1 cp 2.00
24 0025080256 HH collar screw M8x25 4.00
25 RP10029T adjuster kit screw cap compres 0.00
26 52000318SET Sticker set, XACT CC 238x182.5 1.00
97 T14034 Fuchs grease IPR (250g) 1.00
98 48601166S1 Fork Fluid Viscosity 4.0 5L 1.00
99 RP10055T Seal kit CC spring fork 0.00




